VOLUME 19 NO 9 PP 1040-1047 SEPTEMBER 2014

Management of BU-HIV co-infection

D. P. O'Brien^{1,2,3}, N. Ford⁴, M. Vitoria⁴, V. Christinet⁵, E. Comte⁶, A. Calmy⁵, Y. Stienstra⁷, S. Eholie⁸ and K. Asiedu⁹

- 1 Manson Unit, Médecins Sans Frontières, London, UK
- 2 Department of Infectious Diseases, Barwon Health, Geelong, Vic., Australia
- 3 Department of Medicine and Infectious Diseases, Royal Melbourne Hospital, University of Melbourne, Melbourne, Vic., Australia
- 4 HIV Department, World Health Organisation, Geneva, Switzerland
- 5 Department of HIV, University Hospitals of Geneva, Geneva, Switzerland
- 6 Medical Unit, Médecins Sans Frontières, Geneva, Switzerland
- 7 Department of Internal Medicine and Infectious Diseases, University Medical Center, University of Groningen, Groningen, The Netherlands
- 8 Unit of Tropical and Infectious Diseases, Treichville University Teaching Hospital, Abidjan, Côte d'Ivoire
- 9 Department of Control of Neglected Tropical Diseases, World Health Organisation, Geneva, Switzerland

Abstract

BACKGROUND Buruli Ulcer (BU)–HIV co-infection is an important emerging management challenge for BU disease. Limited by paucity of scientific studies, guidance for management of this co-infection has been lacking.

METHODS Initiated by WHO, a panel of experts in BU and HIV management developed guidance principles for the management of BU–HIV co-infection based on review of available scientific evidence, current treatment experience, and global recommendations established for management of HIV infection and tuberculosis.

RESULTS The expert panel agreed that all BU patients should be offered quality provider-initiated HIV testing and counselling. In areas with high prevalence of malaria and/or bacterial infections, all patients with HIV co-infection should be started on cotrimoxazole preventative therapy. Combination antibiotic treatment for BU should be commenced before starting antiretroviral therapy (ART) and provided for 8 weeks duration. The suggested combination is rifampicin (10 mg/kg daily up to a maximum of 600 mg/day) plus streptomycin (15 mg/kg daily). An alternative regimen is rifampicin plus clarithromycin (7.5 mg/kg twice daily up to a maximum of 1000 mg daily) although due to drug interactions with antiretroviral drugs this regimen should be used with caution. ART should be initiated in all BU-HIV co-infected patients with symptomatic HIV disease (WHO clinical stage 3 or 4) regardless of CD4 cell count and in asymptomatic individuals with CD4 count ≤500 cells/mm³. If CD4 count is not available, BU-HIV co-infected individuals with category 2 or 3 BU disease should be offered ART. For eligible individuals, ART should be commenced as soon as possible within 8 weeks after commencing BU treatment, and as a priority in those with advanced HIV disease $(CD4 \le 350 \text{ cells/mm}^3 \text{ or WHO stage 3 or 4 disease})$. All co-infected patients should be actively screened for tuberculosis before commencing BU treatment and before starting ART. Programmes should implement a monitoring and reporting system to document the outcomes of BU-HIV interventions.

CONCLUSIONS Knowledge of the clinical and epidemiological interactions between BU and HIV disease is limited. While awaiting more urgently needed evidence, current management practice of both diseases has been useful to build simple 'common sense' preliminary guidance on how to manage BU–HIV co-infection.

keywords antiretroviral therapy, Buruli ulcer, HIV, treatment

Introduction

Buruli ulcer (BU) is a necrotizing infection of skin and soft-tissue caused by *Mycobacterium ulcerans*. The

disease pathogenesis is mediated through a potent exotoxin called mycolactone which is both toxic to tissues and impairs local and systemic immune responses to the infection (Guarner *et al.* 2003; Coutanceau *et al.* 2007).

BU is the third most common mycobacterial disease worldwide in immunocompetent people, with the greatest burden of disease in West and Central Africa (World Health Organisation 2014a). BU affects mainly children but can occur in all age groups, and commonly affects people in resource-limited remote areas with limited access to health care. Disease severity is described according to a WHO classification: Category 1 for single lesions <5 cm diameter, Category 2 for single lesions 5–15 cm diameter and Category 3 for single lesions >15 cm diameter, osteomyelitis, multiple lesions or lesions in a critical site (World Health Organisation 2012). Antibiotics are now the recommended first-line treatment (World Health Organisation 2012) but many challenges remain with respect to early diagnosis and initiation of treatment to reduce the morbidity, long-term disability and economic costs associated with the burden of disease (Stienstra et al. 2005; O'Brien et al. 2013a).

Areas of Africa endemic for BU are also endemic for HIV with adult HIV prevalence rates between 1% and 5%. Although there is a lack of information on the prevalence of BU-HIV co-infection, preliminary evidence suggests that HIV may increase the risk of BU (Johnson et al. 2008; Christinet et al. 2014; Yeboah-Manu et al. 2013). In the Médecins Sans Frontières programme in Akonolinga, Cameroon, the prevalence of HIV is approximately 3-6 times higher in BU treated patients than the regional estimated HIV prevalence (37% vs. 7% in women; 20% vs. 5% in men; and 4% vs. 0.7% in children; Christinet et al. 2014). Similar data have been reported from Benin, where patients with BU were eight times more likely to have HIV infection than those without BU (2.6% vs. 0.3%), and Ghana where HIV prevalence was 5 times higher in BU patients (5% vs. 0.9%; Raghunathan et al. 2005; Johnson et al. 2008).

There is an increasing recognition of BU-HIV co-infection as an important challenge for the management of BU disease in settings where the two diseases overlap (O'Brien et al. 2013a); however, guidance for the management of BU-HIV co-infection has been lacking. To address this issue, WHO recently issued preliminary guidance on the management of BU-HIV infection, but it was limited by the paucity of evidence and experience, and was largely extrapolated from the experience of TB/HIV co-infection, which may differ in terms of risks and benefits of recommendations (World Health Organisation 2012). Building on this work, this article summarises the conclusions of more recent guidance developed by a panel of clinicians and technical experts taking into consideration more recent evidence, preliminary data from ongoing management protocols and clinical experience in managing these two diseases (Tables 1 and 2).

Challenges in the co-treatment of BU--HIV

HIV may affect the clinical presentation and severity of BU disease with a reported increased incidence of multiple, larger and ulcerated BU lesions in HIV-infected individuals (Johnson *et al.* 2002; Toll *et al.* 2005; Kibadi *et al.* 2010; Komenan *et al.* 2013; Christinet *et al.* 2014). It also appears that the presence and severity of BU may reflect the level of underlying immune suppression in an HIV-infected person. In the *Médecins Sans Frontières*' programme in Akonolinga, Cameroon, 79% of patients with category 2 or 3 BU lesions had a CD4 count \leq 500 cells/mm³; *vs.* 54% of those with category 1 lesions (P = 0.019) (Christinet *et al.* 2014) and the main lesion size was significantly larger with falling CD4 cell counts (Christinet *et al.* 2014). These findings need to be confirmed with further research.

There is minimal knowledge about the impact of HIV on BU treatment outcomes such as mortality, cure, recurrence, time to healing, long-term disability and the incidence of paradoxical reactions secondary to antibiotic treatment. Further data from Akonolinga, Cameroon suggested that in BU/HIV co-infected patients a CD4 cell count above 500 cell/mm³ was associated with a reduction in the time needed to heal BU lesions by more than 50% compared to those BU/HIV co-infected patients with a CD4 count 500 cell/mm³ or below (hazard ratio, 2.39; P = 0.001; 95% CI, 1.44-3.98), although HIV itself was not associated with differences in time to healing (Christinet *et al.* 2014). These findings need further confirmation in other settings.

BU–HIV co-infected patients often present with significant immunosuppression. 70% of patients in Akonolinga have CD4 counts ≤ 500 cells/mm³ at BU diagnosis, and thus in need antiretroviral therapy (ART) (World Health Organisation 2013; Christinet *et al.* 2014). Data from this routine programme setting also suggest that mortality in BU patients was significantly higher in those with HIV co-infection than for those without HIV co-infection (11% *vs.* 1%, P < 0.001). Median CD4 cell count at baseline among the 8 deceased HIV-infected patients was 229 cell/mm³ (IQR 98–378 cell/mm³), death occurred early with a median time to death post BU diagnosis of 41.5 days (IQR 16.5–56.5 days) and none had received ART (Christinet *et al.* 2014).

There is uncertainty about the best way to manage HIV in patients with active BU, such as when to start ART, and what the optimal ART regimens are, given the potential for significant interactions between antiretroviral drugs and antibiotics used to treat BU. There is also a critical lack of information to know whether ART will influence the incidence and severity of paradoxical

Table I Considerations for drugs used to treat BU and HIV co-infection

	Potential concerns	Potential benefits
ARV drugs		
Efavirenz	Contraindicated in children <3 years of age Reduce clarithromycin levels Increased toxicity when combined with clarithromycin	Efavirenz levels remain therapeutic when combined with rifampicin Once daily administration
Nevirapine	Reduction in nevirapine levels when combined with rifampicin Twice daily administration Risk of hypersensitivity particularly at higher CD4 counts	Can be used in children <3 years of age
PI	Significant reduction in levels when combined with rifampicin. Some can be used with dose adjustments (double dose or increased boosting ritonavir dose), but with increased toxicity when combined with rifampicin	
Raltegravir	Limited data on safety and effectiveness when combined with rifampicin. Limited availability/high cost	
Tenofovir	Increased risk of renal toxicity when combined with streptomycin	Once daily administration
BU drugs	************	
Rifampicin	Significantly reduces levels of nevirapine and PI	Most effective drug for BU Oral administration
Streptomycin	Injectable agent Increased toxicity (renal and vestibular) Contraindicated in pregnancy	Most published evidence of effectiveness as companion drug to rifampicin in HIV-negative patients.
Clarithromycin	Reduced levels and increased toxicity when combined with efavirenz Twice daily administration	Oral administration Can be used in pregnancy
Moxifloxacin	Limited data on use in HIV positive patients Not recommended in pregnancy or children <18 years of age Limited availability/high cost	No interaction with ART drugs Once daily administration Oral administration Active against <i>M. tuberculosis</i>

PI, protease inhibitor.

reactions, and to guide the management of these reactions in HIV patients, especially those on ART.

Guiding principles for the management of BU-HIV co-infection

Buruli ulcer (BU) patients may represent a sentinel group of patients with a higher prevalence of HIV, and knowing the HIV status will affect treatment options and may influence mortality and BU outcomes. For these reasons, all BU patients should be offered quality providerinitiated HIV testing and counselling at their initial contact with the BU treatment centre. Those found to be HIV positive should be referred to health providers trained in HIV management. Ideally, this would be integrated within the BU treatment centres to facilitate timely ART initiation and avoid patient loss to follow-up that may occur when patients are referred to different centres. However, if HIV management in BU treatment centres is

not possible, then referral to the nearest HIV treatment centre will be required. Good co-operation between the BU and HIV treatment programmes on a local, regional and national level should be established to ensure the highest standard of care for BU–HIV co-infected patients.

Combination antibiotic treatment for BU should be commenced before commencing ART for HIV to minimise pill burden and avoid drug interactions and side effects in the early stages of BU treatment, to allow the time needed for patient preparation for ART, and to follow the usual principle of HIV care to treat and stabilize any co-infections prior to commencing ART. Based on experience with excellent BU outcomes in non-HIV-infected populations (Chauty *et al.* 2007; Nienhuis *et al.* 2010; Sarfo *et al.* 2010), the recommended combination is rifampicin 10 mg/kg daily up to a maximum of 600 mg/day plus streptomycin 15 mg/kg daily. If this regimen is not tolerated, acceptable or available, then an alternative regimen is rifampicin 10 mg/kg daily up to a maximum of 600

Table 2 Guidance for the co-management of BU and HIV

Guidance	Basis for the Guidance
HIV Testing	
All BU patients should be offered quality provider-initiated HIV testing and counselling, and referred to health providers trained in HIV management where needed.	Best practice
Prophylaxis	
Cotrimoxazole preventive therapy (one 960 mg tablet daily) should be commenced	WHO Guidance for Cotrimoxazole prophylaxis
immediately for all patients with a CD4 count <350 cells/mm ³ or if CD4 count is	
not available and the patient has advanced HIV disease (WHO clinical stages 3 or	FF/
4). In settings with highly prevalent malaria and/or severe bacterial infections,	
cotrimoxazole preventive therapy is initiated in all individuals regardless of CD4	
cell count.	
BU treatment	
Combination antibiotic treatment for BU should be commenced before commencing	Based on WHO Guidance for ART
ART and provided for 8 weeks duration.	initiation in TB co-infected patients
The recommend combination is rifampicin 10 mg/kg daily up to a maximum of	Based on WHO guidance for BU
600 mg/day plus streptomycin 15 mg/kg daily. An alternative regimen is rifampicin 10 mg/kg daily up to a maximum of 600 mg/	treatment Based on WHO guidance for BU
day plus clarithromycin 7.5 mg/kg twice daily up to a maximum of 1000 mg daily.	treatment
This regimen should be used with caution (see text).	treatment
Antiretroviral therapy	
If patients are already receiving ART then this should be continued.	Based on WHO Guidance for ART
ART should be recommended to all patients meeting the eligibility criteria as per	initiation in TB co-infected patients
the current WHO Consolidated guidelines for ART.	WHO Guidance for ART
If CD4 count is not available, those in WHO category 2 or 3 BU disease should be	Expert opinion based on preliminary
offered ART.	observational data
For eligible individuals, ART should be commenced as soon as possible after the	Based on WHO Guidance for ART
start of BU treatment, preferably within 8 weeks, and as a priority in those with advanced HIV disease (CD4 < 350 cells/mm ³ or WHO stage 3 or 4 disease).	initiation in TB co-infected patients
All children <5 years of age should be commenced on ART within 8 weeks of the	Based on WHO Guidance for ART
start of BU treatment. ART regimens should follow those recommended in the	initiation in TB co-infected patients and
current WHO consolidated guidelines for ART.	children
Tuberculosis	
All patients should be actively screened for tuberculosis before commencing BU	Best Practice
treatment and before starting ART.	
Monitoring and evaluation	
Programmes should implement a monitoring and reporting system to monitor and evaluate the outcomes of BU–HIV interventions.	Best Practice

ART, antiretroviral therapy.

mg/day plus clarithromycin 7.5 mg/kg twice daily (up to a maximum of 1000 mg daily); this was effective in observational studies in non-HIV-infected patients (Chauty *et al.* 2011). However, due to potential drug interactions with ART, this combination should be used with caution. At this stage, there is no evidence that the duration of BU antibiotic treatment needs to be prolonged beyond the standard recommended 8 week course for BU–HIV co-infected patients (World Health Organisation 2012).

As currently recommended for all HIV-infected individuals, a CD4 cell count should be determined for all BU–HIV positive patients to assess the level of HIV-associated immune suppression. If the CD4 cell count is equal to or less than 350 cells/mm³, then prophylactic

cotrimoxazole (960 mg tablet daily) should be commenced immediately to reduce mortality, morbidity and HIV disease progression (Suthar *et al.* 2012). If a CD4 count is not available and the patient has advanced HIV disease (WHO clinical stages 3 or 4) they should receive cotrimoxazole prophylaxis regardless of CD4 cell count (World Health Organisation 2006). In areas with high prevalence of malaria and/or severe bacterial infections, cotrimoxazole should be commenced regardless of CD4 cell count in all BU–HIV-infected patients and continued for life (World Health Organization 2014b).

If patients are already receiving ART, then this should be continued. All patients with active BU disease who are known or diagnosed as HIV positive but not on ART

should initiate ART if they have a CD4 cell count equal to or below 500 cells/mm³, have advanced HIV disease (WHO clinical stage 3 or 4) or have other concomitant clinical conditions that meet the eligibility criteria for commencing ART consistent with current WHO recommendations (i.e. pregnancy, active TB, HIV/HBV coinfection with severe liver disease, HIV serodiscordant couples; World Health Organisation 2013). This aims to reduce HIV-associated mortality and morbidity, which is increased in patients with CD4 \le 500 cells/mm³, and HIV transmission (World Health Organisation 2013). Programmatic evidence also suggests that mortality is increased in HIV-infected patients with BU if ART is not commenced (Christinet et al. 2014). Furthermore, as the immune system plays an important role in curing BU disease and in healing lesions, optimisation of immunity with ART may be important to combat BU disease and potentially improve treatment outcomes (healing times, cure rates, long-term disability and recurrence rates).

If a CD4 count is not available, those in WHO clinical stage 3 or 4 HIV disease should be initiated on ART. Preliminary evidence suggests that a high proportion of patients with category 2 and 3 BU disease are likely to have significant immunosuppression, and therefore in the absence of CD4 counts those with WHO category 2 or 3 BU disease should also be offered ART (Christinet *et al.* 2014). Those whose CD4 count is not available with WHO clinical stage 1 and 2 HIV disease and with WHO category 1 BU disease should not be offered ART.

Antiretroviral therapy (ART) should begin as soon as possible after the start of BU treatment, preferably within 8 weeks, and as a priority in those with advanced HIV disease (CD4 < 350 cells/mm³ or WHO stage 3 or 4 disease). Patients with advanced HIV are at immediate risk of further life-threatening opportunistic infections and delay in ART initiation may result in significant HIV-associated morbidity and mortality (Lewden et al. 2014). This risk may further be increased by an increased risk of bacterial sepsis from secondarily infected BU lesions. In BU-HIV co-infected patients with CD4 ≤ 500 cells/mm³ healing times are significantly more prolonged than among HIV positive individuals with CD4 > 500 cells/mm³ (Christinet et al. 2014). Therefore, early reconstitution of immunity with advanced BU disease may be important. Furthermore, this recommendation also takes into account the fact that in routine programmes, there may be delays in ART initiation while patients wait for assessment, training and availability of ART after completing their BU treatment. Also, as patients may receive BU treatment a significant distance from ART centres, they may be lost to HIV care if ART initiation is delayed (Rosen & Fox 2011).

Patients with CD4 cell counts >500 cells/mm³ should not commence ART until the CD4 count has fallen to or below 500 cells/mm³ or other criteria for ART have been met (World Health Organisation 2013). In patients with CD4 cell counts >500 cells/mm³, there is no evidence supporting reduced HIV-associated morbidity and mortality with ART initiation in BU patients. Furthermore, any potential benefit to BU treatment outcomes by early restoration of immune function following initiation of ART early during BU antibiotic treatment is possibly outweighed by the potential risks of increased side effects, pill burden and adherence difficulties. For patients with less advanced HIV disease (CD4 counts >500 cells/mm³) and less advanced BU disease (WHO category 1) there is a risk of reduced BU treatment efficacy due to potential drug interactions, especially between efavirenz and clarithromycin, which favours the delay in initiation of ART. It is also possible that early initiation of ART will lead to an increased incidence of paradoxical reactions associated with immune reconstitution when combining BU antibiotic treatment and ART and this may lead to undesired consequences, especially if lesions are in sensitive areas (e.g. the face).

All patients should be actively screened for tuberculosis (TB) before commencing BU treatment and before starting ART (Getahun *et al.* 2011; World Health Organisation 2011). As most BU–HIV co-infected patients live in highly endemic areas for TB, there is an important risk of TB-co-infection. As HIV-infected patients have a higher risk of TB reactivation, especially when severely immunosuppressed, there is therefore a risk of co-existent active TB disease. Therefore, it is important to exclude active TB disease prior to commencing BU treatment, as BU treatment regimens are not adequate to treat active TB, which may result in TB-related mortality and morbidity and the development of drug resistant TB.

Finally, approaches to support adherence to drug treatments for BU and HIV should be integrated, and programmes should implement a monitoring and reporting system to monitor and evaluate the outcomes of BU–HIV interventions.

Antiretroviral treatment and BU treatment interactions

There are a number of important issues regarding the use of antiretroviral drugs in patients receiving antibiotic treatment for BU (Table 1). Firstly, as recommended for TB/HIV patients on ART using rifampicin containing regimens, the non-nucleoside reverse transcriptase inhibitor (NNRTI) component of the ART regimen should be efavirenz (Bonnet *et al.* 2013; World Health Organisation

2013). If this option is not available or appropriate then nevirapine can be used, but the lead-in dose of nevirapine should be omitted in the presence of rifampicin at the start of treatment. Additionally, caution should be exercised in the use of nevirapine particularly in patients with high or unknown CD4 cell counts at initiation due to a potential increased risk of hypersensitivity and Stevens Johnson's syndrome (Shubber *et al.* 2013). Close monitoring during the initial weeks of therapy is recommended when nevirapine is initiated in these patients. An alternative, if available, is for an integrase inhibitor such as raltegravir to replace the nevirapine during the 8-week BU treatment (Grinsztejn *et al.* 2014).

There are concerns about significantly reduced levels of protease inhibitor (PI) medications and increased toxicity when they are used with rifampicin and therefore they are ideally avoided during BU antibiotic treatment. If the patient is already receiving a PI-based regimen, and is NNRTI-naïve and not infected with HIV-2, change the PI-based regimen to an NNRTI-based regimen using efavirenz. If the patient is not NNRTI-naïve or infected with HIV-2, then the recommended PI regimen to use is lopinavir (LPV)/ritonavir (RTV) at either double dose 800 mg/200 mg twice daily or standard LPV dose with increased dose of RTV (400 mg/400 mg), but this combination in higher doses is frequently associated with high levels of toxicity and requires close clinical and laboratory monitoring. Again an alternative, if available, is for an integrase inhibitor such as raltegravir to replace the PI during the 8-week BU treatment.

Efavirenz can reduce clarithromycin levels by up to 39% (Kuper & D'Aprile 2000) which likely further compounds the known significant reduction of clarithromycin levels when co-administered with rifampicin (Wallace et al. 1997; Alffenaar et al. 2010). Although the clinical consequences of these interactions are unknown, it could potentially lead to reduced effectiveness of the rifampicin/ clarithromycin regimen for BU treatment, with secondary treatment failure and drug resistance. Increased toxicity is also reported when the 2 drugs are combined with 46% of patients reported to develop a rash (Bristol-Myers-Squibb 2010). Therefore, this combination should be used with caution. An alternative that avoids this interaction is rifampicin 10 mg/kg daily up to a maximum of 600 mg/day plus moxifloxacin 400 mg daily. Fluoroquinolones have good in vitro activity against M. ulcerans and combined with rifampicin perform as well as rifampicin and streptomycin combinations in the mouse model (Ji et al. 2006, 2007), have been successfully used in Australian non-HIV BU patients (Gordon et al. 2010; O'Brien et al. 2012; Friedman et al. 2013) and are included in WHO guidelines as an acceptable alternative agent

(World Health Organisation 2012). Furthermore, moxifloxacin combined with rifampicin may have benefits in reducing the risk of rifampicin resistant TB if used in patients with undetected active drug sensitive TB (O'Brien et al. 2013b), although this needs to be assessed against the potential risk of fluoroquinolone resistance developing in the less likely scenario of undetected rifampicin resistant TB being present. As experience using moxifloxacin in BU/HIV co-infection is limited, its use should be further studied and evaluated.

Finally, the use of the antiretroviral drug tenofovir in those being treated with streptomycin may increase the risk of renal toxicity. (Nelson *et al.* 2007) Therefore any additional factors that may decrease renal function (e.g. dehydration, use of non steroidal anti-inflammatory drugs) should be avoided and renal function closely monitored when using this drug combination.

Children

All children <5 years of age should be commenced on ART as soon as possible within 8 weeks of the start of BU treatment. For children ≥5 years of age, recommendations for the timing of ART initiation are the same as for adults. Efavirenz is not approved for clinical use in children <3 years of age. Therefore, in this age-group if initiating ART while on BU treatment with rifampicin, nevirapine should be used instead of efavirenz at a dose of 200 mg/m². An alternative is to use a triple NRTI ART regimen. If already on a PI-based ART regimen when commencing BU treatment with rifampicin, LPV/RTV can be continued but the dose of RTV should be increased to achieve a 1:1 ratio with LPV. Alternative options include either replacing the LPV/RTV with nevirapine at a dose of 200 mg/m² or using a triple NRTI regimen.

Pregnancy

Efavirenz is no longer contraindicated during the first trimester of pregnancy and can be used in ART regimens (World Health Organisation 2013). As streptomycin and moxifloxacin are not recommended during pregnancy, the preferred BU treatment regimen is rifampicin 10 mg/kg daily up to a maximum of 600 mg/day plus clarithromycin 7.5 mg/kg twice daily (up to a maximum of 1000 mg daily).

Research agenda

There are many important questions that need to be addressed to better understand the epidemiological, clinical and treatment implications of the interaction between BU

disease and HIV infection, such as an improved understanding of the burden of BU in HIV-infected patients and the relative risk of BU in HIV-infected *vs.* non-HIV-infected populations. Clinical questions that need to be answered include an improved understanding of the effect of HIV on BU disease patterns, severity and mortality rates stratified by levels of immune suppression, and an understanding of the effect of BU on HIV clinical disease.

More information is required to clarify the effect of HIV on BU treatment outcomes such as mortality, rate of healing, cure, recurrence and long-term disability. It needs to be determined if and which patients will benefit from ART during BU treatment looking at both BU and HIV treatment outcomes, and the optimal timing of ART commencement. Research is also required to explore the effectiveness and safety of drugs used for BU treatment in HIV-infected patients on ART. For instance, assessing the effectiveness and safety in HIV-infected patients of BU treatment regimens that combine rifampicin and moxifloxacin (O'Brien et al. 2013b) as well as investigating the pharmacokinetic, clinical and safety outcomes of rifampicin and clarithromycin regimens in patients receiving efavirenz. The incidence, severity, predictors (including ART), management and outcomes of paradoxical reactions during the antibiotic treatment of BU in HIVinfected patients, all need to be better characterised in order to better understand the role of immune reconstitution and its risks and benefits in co-infected patients. Finally, on an operational level, research is required to assess the integration of HIV diagnosis and treatment in BU treatment centres to determine best models of care for co-infected patients.

Important steps required to answer these questions include the development and implementation of a research agenda with WHO and groups experienced in HIV and BU care, and strengthening research capacity within BU treatment programmes (O'Brien *et al.* 2013a). This could potentially involve the implementation of prospective multicentric BU–HIV cohorts to improve the power of the research and allow the sharing of treatment experience.

Conclusions

There are many important challenges involved in the emerging clinical scenario of treating patients co-infected with BU and HIV. Scientific studies to guide practice are currently lacking and research into these issues is eagerly awaited. While awaiting more evidence, current practice for management of both diseases allows for simple 'common sense' preliminary guidance on how to respond when these diseases are combined.

References

- Alffenaar JW, Nienhuis WA, de Velde F et al. (2010) Pharmacokinetics of rifampin and clarithromycin in patients treated for Mycobacterium ulcerans infection. Antimicrobial Agents and Chemotherapy 54, 3878–3883.
- Bonnet M, Bhatt N, Baudin E *et al.* (2013) Nevirapine versus efavirenz for patients co-infected with HIV and tuberculosis: a randomised non-inferiority trial. *The Lancet Infectious Diseases* 13, 303–312.
- Bristol-Myers-Squibb (2010). Sustiva Product Information. Bristol-Myers-Squibb, Princetown, NJ.
- Chauty A, Ardant MF, Adeye A et al. (2007) Promising clinical efficacy of streptomycin-rifampin combination for treatment of Buruli ulcer (Mycobacterium ulcerans disease). Antimicrobial Agents and Chemotherapy 51, 4029–4035.
- Chauty A, Ardant MF, Marsollier L et al. (2011) Oral treatment for Mycobacterium ulcerans infection: results from a pilot study in Benin. Clinical Infectious Diseases 52, 94–96.
- Christinet V, Rossel L, Serafini M *et al.* (2014) Impact of HIV on the severity of Buruli ulcer disease: results from a retrospective study in Cameroon. *Open Forum Infectious Diseases*, 1. doi:10.1093/ofid/ofu021.
- Coutanceau E, Decalf J, Martino A et al. (2007) Selective suppression of dendritic cell functions by Mycobacterium ulcerans toxin mycolactone. Journal of Experimental Medicine 204, 1395–1403.
- Friedman ND, Athan E, Hughes A et al. (2013) Mycobacterium ulcerans disease: experience with primary oral medical therapy in an Australian cohort. PLoS Neglected Tropical Diseases 7, e2315.
- Getahun H, Kittikraisak W, Heilig CM et al. (2011) Development of a standardized screening rule for tuberculosis in people living with HIV in resource-constrained settings: individual participant data meta-analysis of observational studies. PLoS Medicine 8, e1000391.
- Gordon CL, Buntine JA, Hayman JA *et al.* (2010) All-oral antibiotic treatment for Buruli ulcer: a report of four patients. *PLoS Neglected Tropical Diseases* **4**, e770.
- Grinsztejn B, De Castro N et al. (2014) Raltegravir for the treatment of patients co-infected with HIV and tuberculosis (ANRS 12 180 Reflate TB): a multicentre, phase 2, non-comparative, open-label, randomised trial. The Lancet Infectious Diseases 14, 459–467.
- Guarner J, Bartlett J, Whitney EA et al. (2003) Histopathologic features of Mycobacterium ulcerans infection. Emerging Infectious Diseases 9, 651–656.
- Ji B, Lefrancois S, Robert J, Chauffour A, Truffot C & Jarlier V. (2006) In vitro and in vivo activities of rifampin, streptomycin, amikacin, moxifloxacin, R207910, linezolid, and PA-824 against Mycobacterium ulcerans. Antimicrobial Agents and Chemotherapy 50, 1921–1926.
- Ji B, Chauffour A, Robert J, Lefrancois S & Jarlier V. (2007) Orally administered combined regimens for treatment of Mycobacterium ulcerans infection in mice. Antimicrobial Agents and Chemotherapy 51, 3737–3739.

- Johnson RC, Ifebe D, Hans-Moevi A et al. (2002) Disseminated Mycobacterium ulcerans disease in an HIV-positive patient: a case study. AIDS 16, 1704–1705.
- Johnson RC, Nackers F, Glynn JR *et al.* (2008) Association of HIV infection and *Mycobacterium ulcerans* disease in Benin. *AIDS* **22**, 901–903.
- Kibadi K, Colebunders R, Muyembe-Tamfum JJ, Meyers W & Portaels F. (2010) Buruli ulcer lesions in HIV positive patient. Emerging Infectious Diseases 16, 738–739.
- Komenan K, Elidje EJ, Ildevert GP et al. (2013) Multifocal Buruli ulcer associated with secondary infection in HIV positive patient. Case Reports in Medicine 2013, 348628.
- Kuper JI & D'Aprile M (2000) Drug-drug interactions of clinical significance in the treatment of patients with Mycobacterium avium complex disease. Clinical Pharmacokinetics 39, 203– 214.
- Lewden C, Drabo YJ, Zannou DM et al. (2014) Disease patterns and causes of death of hospitalized HIV-positive adults in West Africa: a multicountry survey in the antiretroviral treatment era. Journal of the International AIDS Society 17, 18797
- Nelson MR, Katlama C, Montaner JS *et al.* (2007) The safety of tenofovir disoproxil fumarate for the treatment of HIV infection in adults: the first 4 years. *AIDS* **21**, 1273–1281.
- Nienhuis WA, Stienstra Y, Thompson WA et al. (2010) Antimicrobial treatment for early, limited Mycobacterium ulcerans infection: a randomised controlled trial. Lancet 375, 664–672.
- O'Brien DP, McDonald A, Callan P et al. (2012) Successful outcomes with oral fluoroquinolones combined with rifampicin in the treatment of Mycobacterium ulcerans: an observational cohort study. PLoS Neglected Tropical Diseases 6, e1473.
- O'Brien DP, Comte E, Serafini M *et al.* (2013a) The urgent need for clinical, diagnostic, and operational research for management of Buruli ulcer in Africa. *The Lancet Infectious Diseases* 14, 435–440.
- O'Brien DP, Comte E *et al.* (2013b) Moxifloxacin for Buruli ulcer/HIC co-infected patients: kill two birds with one stone? *AIDS* 27, 2177–2179.
- Raghunathan PL, Whitney EA, Asamoa K *et al.* (2005) Risk factors for Buruli ulcer disease (*Mycobacterium ulcerans* Infection): results from a case-control study in Ghana. *Clinical Infectious Diseases* **40**, 1445–1453.
- Rosen S & Fox MP (2011) Retention in HIV care between testing and treatment in sub-Saharan Africa: a systematic review. PLoS Medicine 8, e1001056.
- Sarfo FS, Phillips R, Asiedu K et al. (2010) Clinical efficacy of combination of rifampin and streptomycin for treatment of Mycobacterium ulcerans disease. Antimicrobial Agents and Chemotherapy 54, 3678–3685.

- Shubber Z, Calmy A, Andrieux-Meyer I *et al.* (2013) Adverse events associated with nevirapine and efavirenz-based first-line antiretroviral therapy: a systematic review and meta-analysis. *AIDS* 27, 1403–1412.
- Stienstra Y, van Roest MH, van Wezel MJ *et al.* (2005) Factors associated with functional limitations and subsequent employment or schooling in Buruli ulcer patients. *Tropical Medicine & International Health* 10, 1251–1257.
- Suthar AB, Granich R, Mermin J & Van Rie A (2012) Effect of cotrimoxazole on mortality in HIV-infected adults on antiretroviral therapy: a systematic review and meta-analysis. Bulletin of the World Health Organization 90, 128C–138C.
- Toll A, Gallardo F, Ferran M *et al.* (2005) Aggressive multifocal Buruli ulcer with associated osteomyelitis in an HIV-positive patient. *Clinical and Experimental Dermatology* 30, 649–651.
- Wallace R, Brown B, Griffith D, Girard W & Tanaka K. (1997) Reduced serum levels of clarithromycin in patients treated with multidrug regimens including rifampin or rifabutin for Mycobacterium avium-M. intracellulare infection. Journal of Infectious Diseases 171, 747–750.
- World Health Organisation (2006). Guidelines on Co-Trimoxazole Prophylaxis for HIV-Related Infections Among Children, Adolescents And Adults. Recommendations for a Public Health Approach. World Health Organisation, Geneva, Switzerland.
- World Health Organisation(2011) Guidelines for Intensified Tuberculosis Case-Finding and Isoniazid Preventive Therapy for People Living with HIV in Resource-Constrained Settings. World Health Organisation, Geneva.
- World Health Organisation (2012). Treatment of Mycobacterium ulcerans disease (Buruli ulcer): Guidance for Health Workers. World Health Organisation, Switzerland, Geneva.
- World Health Organisation (2013). Consolidated Guidelines on the Use of Antiretroviral Drugs for Treating and Preventing HIV Infection: Recommendations for a Public Health Approach. World Health Organisation, Switzerland, Geneva.
- World Health Organisation (2014a) Buruli Ulcer Country Information. http://www.who.int/buruli/country/en/ (accessed 4 March 2014).
- World Health Organization (2014b) Updated recommendations on use of cotrimoxazole prophylaxis for adults, adolescents and children in the context of HIV infection (in press).
- Yeboah-Manu D, Owusu-Mireku E, Ruf T, Aboagye S, Ampofo W & Pluschke G (2013). Buruli Ulcer and HIV Co-Infection in the Ga District of Ghana. WHO Meeting on Buruli ulcer Control and Research. WHO Headquarters, Geneva, Switzerland.

Corresponding Author Daniel O'Brien, Manson Unit, Médecins Sans Frontières, London, UK. Tel.: +44 207 404 6600; Fax: +44 207 404 44 66; E-mail: Daniel.OBRIEN@amsterdam.msf.org